
TOWN OF MOUNTAIN VILLAGE 
GREEN TEAM COMMITTEE MEETING 

TUESDAY, JUNE 18, 2019, 2:00 PM 
2ND FLOOR CONFERENCE ROOM, MOUNTAIN VILLAGE TOWN HALL 

 455 MOUNTAIN VILLAGE BLVD, MOUNTAIN VILLAGE, COLORADO 
AGENDA  

Item #   Time 

1. 2:00 Call to Order 

2. 2:02 Approval of the May 21, 2019 Minutes 

3. 2:05 

Discussion & Updates Regarding: 
A. Community Clean Up Day Subcommittee Update (Wagner, 5)
B. Composting Subcommittee Update (Berry, 5)
C. Green Tips Discussion (Dohnal, 5)
D. Plastics Update (Dohnal, 5)
E. EAP Contract Approval (Dohnal, 10)
F. Finalize 2020 Budget Items Based on Survey (Jett, 20)
G. Review Work Plan- Projects (Jett, 5)
H. Green Team Quarterly Report- 2nd Quarter (Jett, 5)
[...]
use data, and the development of six (6) educational activities that are aimed at increasing community 
understanding of the water system and the importance of using water wisely.  Targeted water users include the 
Town’s Cemetery, Telluride School District and the Shandoka Affordable Rental Housing Development.   Worksheet 
I in the Appendices provides a detailed list of the water efficiency activities that were selected, estimated water 
savings—when possible, and estimated cost for each activity. 
 

Worksheet J in Appendix 3 provides a detailed Implementation Plan for all of the water efficiency activities 
identified by the community and staff and prioritized by applying a series of selection criteria.  The Environmental 
and Engineering Division of the Public Works Department will be responsible for monitoring the progress of staff 
on the implementation plan and whether water use does change as predicted by this Water Efficiency Plan.  
Worksheets K and L in Appendix 3 provide details of the Monitoring Plan, but overall, monitoring will occur 
annually when a full year of data are available for analysis from the Water-Wastewater Division of the Public 
Works Department and from the Finance Department (from the billing files). 



 
 

Table of Contents 

Executive Summary ....................................................................................................................................... 1 

1.0 Profile of Existing Water Supply & Wastewater Treatment System ................................................. 1 

1.1 Overview of Existing Water Supply & Wastewater Treatment System ........................................ 1 

1.2 Water Supply Reliability ................................................................................................................ 7 

1.3 Supply-side Limits and Future Needs .......................................................................................... 10 

2.0 Profile of Water Demands and Historical Demand Management .................................................. 11 

2.1 Demographics and Key Characteristics of the Service Area ....................................................... 11 

2.2 Historic Water Demands ............................................................................................................. 12 

2.3 Past and Current Demand Management Activities and Impact to Demands ............................. 20 

2.4 Demand Forecasts....................................................................................................................... 21 

3.0 Integrated Planning and Water Efficiency Benefits and Goals ....................................................... 25 

3.1 Water Efficiency and Water Supply Planning ............................................................................. 25 

3.2 Water Efficiency Goals ................................................................................................................ 25 

4.0 Selection of Water Efficiency Activities .......................................................................................... 27 

4.1 Summary of Identification & Selection Process .......................................................................... 27 

4.2 Demand Management Activities ................................................................................................ 27 

4.3 Status of Foundational Activities ................................................................................................ 29 

4.3.2 Metering.............................................................................................................................. 29 

4.3.2 Demand Data Collection and Billing Systems ..................................................................... 29 

4.3.3 Water Efficiency Oriented Rates and Tap Fees ................................................................... 30 

4.3.4 System Water Loss Management and Control ................................................................... 30 

4.4 Targeted Technical Assistance and Incentives ............................................................................ 30 

4.4.1 Level 1:  Utility/Municipal Facility Water Efficiency ........................................................... 30 

4.4.2 Level 2:  Management of Largest Customer Demands ....................................................... 31 

4.4.3 Level 3:  Management of Remaining Customer Demands ................................................. 31 

4.5 Ordinances and Regulations ....................................................................................................... 31 

4.5.1 Level 1 Existing Service Area ............................................................................................... 31 

4.5.2 Level 2 New Construction Regulations ............................................................................... 32 

4.5.3 Level 3 Point of Sales Ordinances on Existing Building Stock ............................................. 32 

4.6 Education Activities ..................................................................................................................... 32 



 
 

4.6.1 Level 1 One-Way Education Activities ................................................................................ 32 

4.6.2 Level 2 One-Way Education with Feedback ........................................................................ 33 

4.6.3 Level 3 Two-Way Education ................................................................................................ 33 

5.0 Implementation and Monitoring Plan ............................................................................................ 34 

5.1 Implementation Plan .................................................................................................................. 34 

5.2 Monitoring Plan .......................................................................................................................... 34 

6.0 Adoption of New Policy, Public Review and Formal Approval........................................................ 35 

6.1 Adoption of New Policy............................................................................................................... 35 

6.2 Public Review Process ................................................................................................................. 35 

6.3 Local Adoption and State Approval Processes ............................................................................ 35 

6.4 Periodic Review and Update ....................................................................................................... 35 

References .................................................................................................................................................. 36 

Glossary & Acronyms .................................................................................................................................. 38 

Appendices .................................................................................................................................................. 39 

APPENDIX 1 Telluride Water Service Rates Ordinance ........................................................................... 40 

APPENDIX 2 Telluride Municipal Code Section 13 Article 5 Water Conservation Code ......................... 41 

APPENDIX 3 Statewide Water Supply Initiative Worksheets .................................................................. 42 

 



Page | 1 
 

1.0 Profile of Existing Water Supply & Wastewater Treatment System 

1.1 Overview of Existing Water Supply & Wastewater Treatment System 
 
Development of the Town’s municipal water system began in 1886 in Cornet Creek.  Sanitary sewer was added 
around 1913.  In 1977, the Town completed a Water System Master Plan to develop a long-range strategy that 
would “assure the Town of having a high-quality water supply of sufficient capacity” (Wright-McLaughlin 
Engineers, 1977).  The study concluded that it was difficult to accurately estimate historical per capita water 
consumption for the Town’s service area because there were no meters or flow measuring devices at the diversion 
points or at the water treatment plant.  General observations by the Wright-McLaughlin Engineers at that time 
indicated the Town appeared to use an unusually large amount of water, likely because of the deteriorated 
condition of water lines, bleeding of service lines to prevent freezing in winter, and water wasted by overflowing 
storage tanks.  Today, service meters and water and wastewater plant flow monitoring devices are standard.  
Service lines are no longer bled in winter and the storage tanks do not overflow.  In 1994, the Town updated its 
Water System Master Plan, including guidelines for implementing numerous water conservation measures 
(Resource Engineering, 1994).  While several of the recommended conservation measures have been implemented 
by the Town, there is room for improvement to existing water efficiency efforts and it may be time to consider 
new activities. 
 
The paragraphs below provide a synopsis of Telluride’s municipal water system as it is today. 
 
The Town of Telluride has no reclaimed water supplies at this time.  It does have two (2) non-potable groundwater 
wells that it uses for irrigation, street cleaning, and periodic dust suppression.  At the end of 2014, Telluride’s 
major existing treated water system components will be: 
 

• Three (3) water treatment facilities or plants (Pandora, Mill Creek, and Stillwell); 
• Collection and distribution system piping, valves, fire hydrants, and appurtenances; and 
• Three (3) water storage reservoirs (Pandora Tank and two tanks at the Stillwell site). 

 
Its major wastewater treatment system components will be: 
 

• One (1) wastewater treatment facility (Telluride Regional Wastewater Treatment Plant); and 
• Collection system piping and appurtenances. 

 
Pandora Water Treatment Plant (WTP) will become the primary source of drinking water for the Town of Telluride 
and the existing Mill Creek WTP will provide supplemental treated water during peak demands.  The Stillwell WTP 
is anticipated to be normally off line; however, it will remain available for service. 
 
Figure 1.1 shows the general arrangement and capacity of these facilities. 
 
MILL CREEK WATER TREATMENT PLANT 
 
The Mill Creek WTP was completed in 1987.  Treatment consists of pre-sedimentation; coagulation; flocculation; 
sedimentation; filtration with one 0.5 million gallons per day (MGD) conventional sand filter and one 0.5 MGD 
membrane filter (ultrafiltration); and chlorination disinfection.  Water is diverted to the plant from Mill Creek 
through a diversion structure located on the creek just above the plant.  The concrete diversion structure includes 
a radial gate spanning the creek and a two-level slide gate structure that diverts water into the plant’s pre-
sedimentation pond.  The radial gate is raised occasionally to flush sediment from the structure. 
 
Water treated on site is conveyed in a 10-inch steel pipe to two (2) 250,000-gallon storage tanks located north of 
Town at the Stillwell WTP.  The pipeline, approximately 13,000 feet long, was constructed in 1965 as a raw water 



Page | 2 
 

flow line to convey untreated Mill Creek water to the Stillwell WTP for treatment.  At the time the Mill Creek WTP 
was constructed, new air and vacuum relief valves were installed in the line.  Inspection of the pipeline at that time 
found the pipe in generally good condition. 
 

 
 

Figure 1.1  Telluride’s Water Sources and Major Facilities (URS, 2010) 
 
The Mill Creek WTP’s current treatment capacity is 1.0 MGD or approximately 1.5 cfs.  The WTP was designed to 
allow the addition of a third 0.5 MGD filtration unit to increase treatment capacity to 1.5 MGD (2.3 cfs).  While the 
plant has been designed to be expanded to a capacity of 1.5 MGD (2.3 cfs), the raw water supply is not reliable.  
The amount of available water in the creek can drop to approximately 0.7 MGD.  In addition, during periods of high 
turbidity, such as the spring run-off season, the plant capacity reduces to 0.25 MGD.  Therefore, expansion of the 
Mill Creek WTP is considered infeasible. 
 
Overall, the Mill Creek WTP is in fair condition and consistently produces water that meets drinking water 
standards (URS, 2010). 
 
STILLWELL WATER TREATMENT PLANT 
 
The Stillwell Water Plant has been in use and serving the Town of Telluride for over 100 years.  It consists of the 
treatment plant itself and two treated water storage tanks.  It maintains an important role in water treatment, 
treated water storage, and water delivery to all of Telluride’s water users.  The plant sits at an elevation of 9200 
feet on the hillside directly north of town. 
 
The Stillwell WTP is used approximately 5 months per year during periods of peak water demand.  The current 
capacity of the Stillwell WTP is 1.0 MGD, with two (2) 0.5 MGD conventional sand filters and chlorine disinfection.  
The treatment facility has seen upgrades over the years and most recently in 2010, Telluride installed an 
absorptive media filtration system to remove arsenic. 
 
The two (2) treated water storage tanks are each 250,000 gallon tanks and these remain full and in use year round.  
They provide the hydraulic water grade line for the Town of Telluride’s highest water pressure zone, which then 

TH-1  TH-2 

WWTP 



Page | 3 
 

cascades down to the middle and lower pressure zones.  The treated water stored in these tanks supplies Telluride 
with water for domestic use and fire protection.   
 
Expansion of the Stillwell WTP capacity was rejected due to a constricted site and the unreliability of the raw water 
supply, which fluctuates between 0.02 and 1.0 MGD.  When temperatures reach freezing, Stillwell’s raw water 
supply can be zero (URS, 2010). 
 
PANDORA WATER TREATMENT PLANT 
 
The Pandora WTP will initially have a capacity of 1 MGD or 1.55 cubic feet per second (cfs).  The facility will be able 
to be expanded to 2 MGD or 3.0 cfs in the future.  It will house a 700 gallons per minute (gpm) membrane filter, 
with space provided for a second future 700 gpm membrane unit, clean-in-place (CIP) equipment, ultraviolet (UV) 
and sodium hypochlorite disinfection systems, other chemical systems.  The water supply to the Pandora WTP 
comes from the Bridal Veil Basin, which adds raw water storage to the Town’s water supply through the Blue Lake 
Reservoir and other associated smaller reservoirs.  This new portion of the water system connects to the Pandora 
Storage Tank, which has capacity to store 750,000 gallons of treated water. 
 
EXISTING TREATMENT & WATER STORAGE SUMMARY 
 
In summary, with the Town’s new Pandora Plant coming on-line in late 2014, the total reliable production of the 
three existing water treatment plants will vary from 1.75 to 3.0 MGD depending upon the season.  As a general 
rule, with the three plants operational, the seasonal production will total 1.75 MGD during the spring and winter, 
and 3.0 MGD during the summer.   If additional sources of raw water supply are required to meet existing and 
future water demands, it will be possible to increase the capacity of the Pandora WTP by an additional 1 MGD 
(URS, 2010). 
 
The Town has a total treated water storage capacity of 1,750,000 gallons as summarized in Table 1.1 below. 
 

Table 1.1 
Town of Telluride Treated Water Storage Capacity 

 
Water System Component Water Type Total Capacity, 

gallons 
Pandora Water Storage Tank Treated 750,000 
Stillwell Water Storage Tank No. 1 Treated 250,000  
Stillwell Water Storage Tank No. 2 Treated 250,000  
TOTAL  1,750,000 

 
 
WATER DISTRIBUTION SYSTEM 
 
Telluride retained Farnsworth Group to develop a Capital Asset Maintenance Plan for the existing water and 
wastewater systems in 2011.  The primary purpose of the plan was to prioritize annual infrastructure replacement, 